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Table 2. Number 4 continuous gradation
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Table 3. Bitumen tests results
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Fig. 1. Aggregate gradation
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Table 4. WMA additive properties
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Table 6. Results of Marshall mixing design experiments
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Table 7. Optimum quantity of bitumen
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Fig. 4. Cumulative strain curve versus number of loading
cycles in dynamic creep test
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Table 8. Asphalt composition used for all types of specimens studied
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Fig. 5. A picture of how to place a specimen in the fatigue
test
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Fig. 7. Diagram of results for the resilient modulus of
specimens containing 50% RAP and different amounts of

Fig. 6. Diagram of results for the resilient modulus of
specimens without RAP and containing different amounts
of Para-fiber
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Fig. 9. Diagram of results for the resilient modulus of specimens
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Table 9. Average amount of resilient modulus for each type of
asphalt mixture
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Fig. 13. Diagram of results for the flow number of
specimens without RAP and containing different amounts
of Para-fiber
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Fig. 12. An example of a dynamic creep test result
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Fig. 15. Diagram of results for the flow number of

specimens containing 100% RAP and different amounts
of Para-fiber
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Fig. 17. Diagram of results for the fatigue life of specimens
without RAP and containing different amounts of Para-fiber
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Fig. 19. Diagram of results for the fatigue life of specimens

containing 100% RAP and different amounts of Para-
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Fig. 14. Diagram of results for the flow number of specimens
containing 50% RAP and different amounts of Para-fiber
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Fig. 16. Diagram of results for the flow number of
specimens without Para-fiber
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Table 10. Average amount of flow number for each type of
asphalt mixture
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Fig. 20. Diagram of results for the fatigue life of specimens
without Para-fiber
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Table 11. Average amount of number of load applicationa
for fracture life for each type of asphalt mixture
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